
































SUMMARY OF LABORATORY TEST RESULTS

CLASS OF CONCRETE

Al A2 B 1 B%2
1 1/2" Stome (SSD) - - 1018 1018
3/4" Stone (S8SD) 1727 1727 1020 1020
Sand (SSD) 1147 1147 290 290
Cement 660 660 610 610
Admixtures
Air Entraining 4 ozfcy 4 ozlcy 4 oz/cy 4 oz/cy
Retarding 3 oz/cwt 3 oz/cut - -
Air Content 7% 6.0 4.7 4.7 4.2
Slump in, 4 1/4 2 1/4 2 3/4 2 1/4
Temperature °r 73 73 73 74
Unit Weight Lbs/Ft3 142.07 145,21 145.57 146.14
Yield Ft> 26.92 26.24 26.84 26.69
Compressive Strength
7 Days Avg. 3400 3529 2697 3068
14 Days Avg. 3696 4218 3135 3510
28 Days Avg. 4593 5243 3382 3771

*During mixing and testing, it was noted that the plastic Class B
Concrete was very harsh and unworkable.
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